
1 of 9



 X 1 pc1  X 1 pc2  X 2 pcs3  X 2 pcs4  X 1 pc6

 X 2 pcs9  X 1 pc10

 X 1 pc5  X 2 pcs7  X 2 pcs8

 X 1 pc11  X 1 pc12

Parts list:

Hardware list:

2 of 9

 A  X8 (M8x20) H X1(5mm)G X1(4mm) I  X2 B  X4 (M6x10)  C  X4 (M6x8) J  X8 F X2(St3.9x22) D  X8 (M6x12) E X2(St3.5x16) K  X8 (M10x8)



Step 1

3 of 9

→

→

7

8

9
8

9

7

K

K
K

K

- Insert tube (item 9) into tube (item 7&8) .
- Do not fully tighten screws until step 5.

H x1 K x8



A

4

2

A

4

1

Step 2

A x8 H x1

4 of 9



D
D

D
D

D
D

D
D

Step 3

D x8 H x1

5 of 9



Step 4

6 of 9

3

I
B

B

I

B
B

3

3
J

B x4 G x1 I  x2 J  x8



5

5

H x1

Step 5

Loosen screws on one side and slide to the desired width,
then tighten. Loosen screws on the other side and slide
to the desired width , then tighten.

7 of 9

AutoCAD SHX Text
Stop line



12

11

1

11
E F

F

10

12

12
2

10

F
F 12

E
11

E x2

Step 6

F x2

a.

b.

c.

8 of 9



C

C

C

C

6

6
C

C

C
C

G x1

Step 7

C x4

9 of 9


